

Lightfastness Tapetex Wall Materials 69 - Silk

E.031711F.v1

Testing as per ISO 105-B02:2014

Test results are based upon 216 hours of exposure. The test was stopped at 216 hours.

Location test : Tapetex BV, Helmond, The Netherlands

Testing machinery : Heraeus original Hanau Xenotest 150S

Standard blue scale 0 - 8

Humidity 65%, Blackpanel temperature 45° Celsius

Tapetex 69 – Silk

Lightfastness

69-2300	5	69-2335	7	69-2365	7	69-2404	7
69-2301	7	69-2336	7	69-2366	6	69-2405	7
69-2302	7	69-2337	7	69-2367	7	69-2410	7
69-2303	7	69-2340	5	69-2368	7	69-2411	7
69-2304	7	69-2341	7	69-2370	6	69-2412	7
69-2305	7	69-2342	5	69-2371	7	69-2413	7
69-2306	6	69-2343	5	69-2372	7	69-2414	7
69-2307	5	69-2344	6	69-2373	7	69-2415	7
69-2308	5	69-2345	5	69-2374	7	69-2416	7
69-2309	5	69-2346	5	69-2375	7	69-2417	7
69-2310	7	69-2347	5	69-2380	7	69-2420	7
69-2311	7	69-2348	5	69-2381	7	69-2421	7
69-2312	7	69-2349	5	69-2382	7	69-2422	7
69-2313	7	69-2350	7	69-2383	7	69-2423	7
69-2314	7	69-2351	7	69-2384	7	69-2424	7
69-2315	7	69-2352	7	69-2385	7	69-2425	7
69-2316	6	69-2353	7	69-2386	7	69-2426	7
69-2320	5	69-2354	7	69-2387	7	69-2427	7
69-2321	7	69-2355	7	69-2388	7	69-2428	7
69-2322	7	69-2356	7	69-2389	7	69-2429	7
69-2323	5	69-2357	7	69-2390	7	69-2430	7
69-2324	7	69-2358	7	69-2391	7	69-2431	7
69-2325	5	69-2359	7	69-2392	7	69-2432	7
69-2330	7	69-2360	6	69-2393	7	69-2433	7
69-2331	7	69-2361	5	69-2400	7	69-2434	7
69-2332	7	69-2362	7	69-2401	7	69-2435	7
69-2333	7	69-2363	6	69-2402	7	69-2436	7
69-2334	7	69-2364	7	69-2403	7		